SPARE F4
PARTS

Frame #4




FRAME #4
0 PROCESSTEC TABLE OF CONTENTS

GET TOMORROW 'S TECHNOLOGY TODAY

1.OVERVIEW: Frame Ha . .......ccv ittt teeeeeeeenensonsonasoasansas 3
2.EXPLOSION DRAWING: Frame H4 .. .... i ittt it eeenesenannesannns 4
3.SPARE PARTS: Frame 4. . ... oottt i it it et eeeseseosesensanassnnns 5

Page 2 PROCESSTEC INC. 2024



FRAME #4
1. OVERVIEW

GET TOMORROW 'S TECHNOLOGY TODAY

0 PROCESSTEC

1. OVERVIEW: Frame #4

will fit. [EC Motors are
also available on request.

MOTOR

All NEMA-framed motors
from sizes 180 to 360

[ BEARING HousING | [© T 1& 7

.......

[ SEALWATER INLET |

SPINDLES

[ PUMP HOUSING |

SLIDER

GEAR BOX

| stoPPER |

HOUSING
SUPPORT

| BEARING

| SHAFT |

@Q
7

PUMP HOUSING
ADJUSTERS

~
6 \,,_,a

D

(L]
4“.@@
o X

PUMP HOUSING
SUPPORT

| EARTRACK |

HOLDER

Page 3

PROCESSTEC INC. 2024



FRAME #4

2. EXPLOSION DRAWING

GET TOMORROW 'S TECHNOLOGY TODAY

2. EXPLOSION DRAWING: Frame #4

0 PROCESSTEC

sJaysepn SuisnoH JapliS Ik THb
syjog SuIsnoH Japl|S av Ty
S[104 J3pIIS VI TYY

sadid TOVY — sdeD adid zovy
S19yseM 49p|OH Yeys avorty m 19)e.g uoddng 8uisnoy dwind Z0pt
$1/0g J3P|OH YBYS V¥OobY 0

S19P|OH Yeys vovvy sda]dwnd VLLLL

s3uisnoH Japl|S yIvy

s1exoelg dois 10y SMaJdS 18S VITHY

syeys sovv

s1o5peug dois T

sde) ul-pjam 8o1dwind 94£LL

Sieqie|4 E0vv

SJapl|S JI010N CTrY

e = v.’v ) sia1snlpy STHY
.,(wH\__m;mm\s yoed] Jeao 990kt

1jog Xoel] Jeas Y90t
ded] J1e39 90vY

1oeug oddns 3uisnoH Sulieag 8oyt

SJ9YSeM 9|0SuU0) Jean JOThr
S1j0g 9|0Su0) Jedo) 40Ty
J92eds 9|0su0) Jeao YOIy

9|0SU0) Jean XoqJeas Ty

vel6

VY IOIAYIS b# IWVYHA
UIM] 0OSIA

PROCESSTEC INC. 2024

Page 4



FRAME #4

PROCESSTEC 3. SPARE PARTS

3. SPARE PARTS: Frame #4

:MRIAME g:aft Holder POS. 4404

PART # 22208

CUSTOMER

REFERENCE #

MATERIAL 316

SPECS

NOTES

ZEAME gﬁaft Holder Bolt M10x1.5x55mm POS. 4404 A

PART # 23395

CUSTOMER

REFERENCE #

MATERIAL 316

SPECS M10 x 1.5 x 55mm

NOTES

PROCESSTEC INC. 2024 Page 5



FRAME #4
PROCESSTEC 3. SPARE PARTS

GET TOMORROW 'S TECHNOLOGY TODAY

ZZRIAME Eﬁaft Holder Washer M10x30 POS. 4404 B
PART # 23396

CUSTOMER

REFERENCE #

MATERIAL sS

SPECS M10 x 30mm

NOTES

ZEAME I(:izclear Track Bolt M10x1.5x30mm POS. 4406 A
PART # 18840

CUSTOMER

REFERENCE #

MATERIAL 316

SPECS 10mm

NOTES

Page 6 PROCESSTEC INC. 2024




FRAME #4

PROCESSTEC 3. SPARE PARTS
ZEAME giar Track Washer M10 POS. 4406 B
PART # 19026
CUSTOMER
REFERENCE #

MATERIAL 316

SPECS

NOTES

;I}IAME gfclop Bracket POS. 4411
PART # 22217

CUSTOMER

REFERENCE #

MATERIAL 304

SPECS

NOTES

PROCESSTEC INC. 2024 Page 7



FRAME #4

PROCESSTEC 3. SPARE PARTS
ZEAME g?opbracket Setscrew POS. 4411 A
PART # 23484
CUSTOMER
REFERENCE #

MATERIAL sS °
SPECS M5 - 0.8 x 5, with key 2.5mm head socket ;
NOTES -

ZEAME Eﬁder Foil POS. 4414 A
PART # 22244

CUSTOMER

REFERENCE #

MATERIAL IGD

SPECS

NOTES

Page 8

PROCESSTEC INC. 2024




FRAME #4

PROCESSTEC 3. SPARE PARTS
ZZRIAME Eﬁder Housing Bolt M6x1.0x20mm POS. 4414 B
PART # 22242
CUSTOMER
REFERENCE #

MATERIAL 316

SPECS 6mm

NOTES .-

ZEAME snesar Console Washer POS. 4414 C
PART # 20319

CUSTOMER

REFERENCE #

MATERIAL 316

SPECS .-

NOTES

PROCESSTEC INC. 2024

Page 9




FRAME #4

PROCESSTEC 3. SPARE PARTS
ZEAME ;lcl:ljuster G2 POS. 4415
PART # 23480
CUSTOMER
REFERENCE #

MATERIAL 304

SPECS 6mm/10mm

NOTES

;I}IAME ;tmp Leg Short POS. 7777 A
PART # 22732

CUSTOMER

REFERENCE #

MATERIAL 304

SPECS Thread Size M20 - 2.5

NOTES

Page 10 PROCESSTEC INC. 2024



FRAME #4

PROQESSTEC 3. SPARE PARTS
ZEAME ;ﬁmp Leg Medium POS. 7777 A
PART # 21557
CUSTOMER
REFERENCE #

MATERIAL 304

SPECS Thread Size M20 - 2.5

NOTES

ZEAME Eﬁmp Leg Long POS. 7777 A
PART # 21769

CUSTOMER

REFERENCE #

MATERIAL 304

SPECS Thread Size M20 - 2.5

NOTES

PROCESSTEC INC. 2024 Page 11




FRAME #4

PROQESSTEC 3. SPARE PARTS
FRAME :ﬁmp Leg XL POS. 7777 A
PART # 23499
CUSTOMER
REFERENCE #

MATERIAL 304

SPECS Thread Size M20 - 2.5

NOTES

ZEAME II;?Jmp Leg XXL POS. 7777 A
PART # 23500

CUSTOMER

REFERENCE #

MATERIAL 304

SPECS Thread Size M20 - 2.5

NOTES

Page 12 PROCESSTEC INC. 2024



	1. OVERVIEW: Frame #4
	2. EXPLOSION DRAWING: Frame #4
	3. SPARE PARTS: Frame #4

